TEST REPORT

No. : NJIN2505001178MLO1_EN

Date : 2025-05-20 ok

Page. 1 Of 4 NJIN25050011TM1
- Verification:

check.sgsonline.com.cn

CUSTOMER NAME: HANDAN YIDAO METAL PRODUCTS CO., LTD
ADDRESS: NO.183 LIANFANG EAST ROAD, HANDAN, HEBEI CHINA
Sample Name :  Hot rolled tie rod

Product Specification : Dia.15/17mm
Product or Lot No. ;. B22502161

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required . Tensile Test

Date of Receipt : 2025-05-09

Testing Period : 2025-05-09 ~ 2025-05-20

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co.,Ltd. Nanjing Branch.

Sleven 2t

* 5

Steven Zhu
Authorized signatory
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Tensile Test
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: NJIN2505001178MLO1_EN

Test Method: GB/T 28900-2022

Date :

2025-05-20
Page: 2of 4

Percentage
Elongation total
Tensile Maximum Proof aﬁer elongation at
Test Specimen strength force strength fracture(A) maximum
item type (Rm) (Fmax) (Rpo.2) L =54 force
(MPa) (kN) (MPa) ‘(’%) |_(Agﬁ))o
o=
(%)
Result- | Unmachined 1004 193.35 920 12.0 9.0
001 specimen

During test
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Before test After test

7 ()

||w |1au |zw

140

0089/
$:193353 kN

Rp0.2

[EE0.007/

FB25E5 kN

EE ()

Toor

0.02

0.03

004 0.05 0.06 IO o7 Id 08 |0 09 01 on 0.12 Iﬁ 13 IO % 0.15 |I116

Test curve

Unless nthelwlse agvead in writing, this document s issued by the Company subject to its General Conditions of Service printed overleaf,
at Attention is drawn to the limitation of liability,

Indnmnlﬁcﬂtlnn and ]urladlnllnn issues defined therein. Any holder of lhls dvised that ined hereon

the Company's findings at the time of its intervention only and within the limits 01' Cllont’a inswnlons. if any. The Company's sole

responsibility is to Ih Cllent and this d does not parties to a tr ising all their rights and obligations

under the This di cannot be reproduced except in full, wil.houl prlnr wriman approval af the Company. Any

ized forgery or of the content or of thi: it ay be

to the fullul extent of the Ilw Unless otherwise stated the results shown in this test report refer only to th. nmple(l} Ialted and such

sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
1-2IF., Building 2, No.9, Yongfeng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 t (86-25) 84502056 Www.sgsgroup.com.cn
t (86-25)84502056  sgs.china@sgs.com

017

HE - T - ARREERFXEIS2M1-2E #E: 210014
T

Member of the SGS Group (SGS SA)



TEST REPORT
No. : NJIN2505001178MLO1_EN
Date : 2025-05-20
Page: 4 of 4

Sample Photo-001

********End Of report********
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